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SUMMARY OF LABORATORY TEST RESULTS

Project: Channel to Victoria
Seadrift, Texas
Contract No. DACW64-94-D-0015  Delivery Order No, Q018 Boring No. 95-138
SPT Dry Wet Mechanical Analysis Tarvane
S# Depth PP Blows Visual usc Mc Unit Unit LL PL % Passing Shear qu
{ft) {tsf) per Classification {%} Wit Wi (%) {%) Strength
Foot . {pci} (pef) #4 #10 #40 | #100 | #200 {tsf) [tsf}
1 0-2 1.00 CIay,|wiroots,Stiff,Dark gray CH 24.9
2 2-4 1.25 Clay,Stiff,Dark gray CH 24.6 9a9.5 123.9 656.0 | 26,0 | 100.0) 99.0 | 97.6 | 91.4 | 89.3 1.46
3 4-6 1.80 Silty Clay,w/calcareous nodules,Stiff, CL 18.8
Yellowish brown ]
4 6-8 4.5+ Silty Clay,w/calcareous nodules,Hard, CL 12.3 123.7 139.0 37.0 | 18.0 | 100.0]100.0] 99.1 95.6 | 79.3 4,13
Yellowish brown
5 8-10 4.5+ Silty Clay,w/calcareous nodules,Hard, CL 13.6
Yellowish brown
6 10-12 2.75 Siity Clay,w/calcareous nodules & sand seams, CL 19.4
Very stiff, Yellowish brown
7 12-14| 2.00 Silty Clay,w/calcareous nodules & sand seams, CL 17.3 108.1 128.0 33.0 4 17.0
Very stiff, Yellowish brown
8 t4-16 2.25 Clay,w/calcargous nodules,slickensided, CH 26.8
Very stiff, Yellowish brown
g 16-18 2.25 Clay,w/calcareous nadules,slickensided, CH 25.1
) Very stiff, Yellowish brown
10 18 - 20 2,60 Clay,w/calcareous nodules & ferrous stains, CH 25.8 79.0 | 30.0
slickensided, Very stiff,Yellowish brown
11 20- 22 2.75 Clay,w/calcareous nodules & ferrous stains, CH 25.9
slickensided, Very stiff, Yellowish brown
12 22-24 1.25 Sandy Clay,w/sand seams,Stiff, Yellowish CL 21.1
gray
13 | 24-25.5 36  |Silty Sand,Bense,Brown SM 160.0 | 100.0] 100.0 | 98.0 | 22.7
14 | 25.5-27 43  {Silty Sand, Dense,Brown SM

S # . Sample Number, PP :

peT exeel original xls

Pocket Penetrometer Reading, U S C : Unified Soil Classifcation, M ¢ Moisture Content
q u : Unconfined Compressive Strength, W O H : Weight of hammer, W O P : Weight of Pipe
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JOB NO. 924G759-18

PROJECT Channel to Victoria

f}REA Seadrift, Texas
y

BORING NO. 95-138
SPECIMEN NO. 1

CLASSIFICATION
Clay,Stiff,park gray

Tare No. MP-
Tare plus Wet Specimen 401.
Tare plus Dry Specimen 330.
Water Weight 70.
Tare Weight 43.
Wet Specimen 1144.
Dry Specimen 918.
Water Content 24

Specific Gravity of Solids

LL = 65 PL = 26
‘lapsed Dial Cumulative
/Time Reading Change
min. 0.o001" in.
.0 0. .000
.3 10. 010
.5 20. .020
.6 30. 030
.8 40. .040
1.0 50. 050
1.2 60. 060
1.6 80. 080
1.9 100. 100
2.2 120. 120
2.5 140. 140
2.8 160, 160
3.2 180. 180
3.5 200. 200
3.8 220. .220
4.0 240. .240
4.5 260. 260
4.8 280. 280
5.2 300. 300

SAMPLE NO. 2

DATE

DEPTH

& Height
52 gm Average Diameter
97 gm Initial Area
55 gm Volume
64 gm Volume of Solids
46 gm Void Ratio
85 gm Saturation
.55 % Dry Density
PT = 39

Proving Ring No. 10170
Proving Ring Constant, K =

Proving Ring Axial Axial

Dial Reading Load Strain
1b

.0 .0 000
51.0 39.1 002
79.0 60.5 004
100.0 76.6 005
117.0 89.6 007
129.0 98.8 Gos
137.6 104.9 011
148.0 113.4 014
155.0 1i8.7 018
159.5 122.2 021
163.0 124.9 . 025
166.0 127.2 029
169.0 129.5 .032
170.5 130.6 .036
172.0 131.8 039
173.5 132.9 .043
174 .5 133.7 .046
175.0 134.0 050
174 .5 133.7 054

6/26/95

2-4 ft

5.595 in.
2.830 in.
6.2%0 sqg in.
35.194 cu in.

cu in.

99.5 1b/cu ft

.766 1lbs/div.

Area Compr.

Corr. Stress

sq in tsf
6.29 000
6.30 446
6.31 690
5.32 872
6.34 1.019
6.35 1.121
65.36 1.188
6.38 1.279
6.40 1.335
6.43 1.368
6.45 1.393
6.48 1.414
6.50 1.434
6.52 1.441
6.55 1.449
6.57 1.456
6.60 1.458
6.62 1.458
6.65 1.448
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Job No.

EM 1110-2-1906
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IE Controlied strain Axicl Strain, %
Test No. 1 T
Type of Specimen Undisturbed
Woter content wp 246 « % % %
— [ Void ratio e
g
E Saturetion Sa % 2 % %
Dry density, b/cu ft Ya 98.5
— . .
Time to failure, min t 4.48
Unconfined compressive Ty
strength, T/sq ft 1.46
Undrained shear strength, T/sq ft S, 73
Sensitivity ratic S
Initial specimen diameter, in. Do 2.830
nitial specimen height, in. Ho 5.595
Ciassification Clay,Stiff ,Dark gray
tL 65 PL 26 Pl 39 G
Remarks Project Channel to Victoria
Areo  Seadrift, Texas
Boring No. 85—138 Sampie No. 2
Eepth 2—4 ft Date 6/26,/95
|

UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN B5 3659

Geotest Engineering, Inc.
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JOB NO. 943G799-18

PRCJECT Channel to Victoria
JM\REA Seadrift, Texas

éORING NO. 95-138
SPECIMEN NO. 1

CLASSIFICATION

SAMPLE NO. 4

DATE

DEPTH

Silty Clay,w/calcareous nodules,Hard, Yellowish brown

Tare No. HP-
Tare plus Wet Specimen 362.
Tare plus Dry Specimen 327.
Water Weight 35.
Tare Weight 42
Wet Specimen 1284
Dry Specimen 1143
Water Content i2.
Specific Gravity of Solids
LL = 37 PL = 18
‘lapsed Dial Cumulative
JTime Reading Change
~ min. 0.o01" in.
.0 o. .000
.3 10. 010
.5 20. 020
.7 30. 030
.9 40 040
1.1 50 050
1.3 60. Ce0
1.6 80. 080
2.0 100. 100
2.3 120. 120
2.7 140, 140
3.1 160. 160
3.4 180. 180
3.8 200. 200
4.1 220. 220
4.4 240. 240
4.7 260, 260
5.8 280. 280
5.3 300. 300

5 Height
09 gm Average Diameter
05 gm Initial Area
04 gm Volume
.79 gm Volume of Solids
.14 gm Void Ratio
.22 gm Saturation
33 % Dry Density
PT = 18
Proving Ring No. 10170
Proving Ring Constant, K =
Proving Ring Axial BAxial
Dial Reading Load Strain
1b
.0 .0 000
64.0 42.0 goz
94.0 72.0 004
120.90 91.9 005
144.0 11C¢.3 007
168.0 128.7 009
182.0 147.1 011
230.0 176.2 014
268.0 205.3 018
306.0 234 .4 021
344.0 263.5 025
379.0 280.3 029
411.0 314.8 032
438.0 335.5 036
4260.0 352.4 039
477 .0 365.4 043
4839.0 374.6 046
496.0 379.9 .050
494.0 378.4 054

6/26/95

6-8 £t
5.585 1in.
2.830 in.
6.290 sqg in.
35.194 cu in.
cu in.
123.7 1lb/cu ft
.766 1lbs/div.
Area Compr.
Corr. Stress
8 1in tsf
6.29 000
6£.30 560
6.31 821
6.32 1.047
6.34 1.254
6.35 1.460
6.36 1.665
6.38 1.988
6.40 2.308
6.43 2.625
6.45 2.941
6.48 3.228
6.50 3.488
6.52 3.703
6.55 3.875
T 6.57 4.003
6.60 4.088
6.62 4.131
6.65 4.099
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Job No.

EM 1110-2-1908
Appendix XI

30 Nov 70
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I:J Controlled stress OCé —
| . 0 4 6 8
K} Contrelled strain Axial Stroin, %
Test No. 1
Type of Specimen Undisturbed
Waoter content wo 123 % % %
— | Void ratio =0
=
‘C | Saturation Se % % %
Dry density, tb/cu ft Ya 123.7
Time to failure, min t 5.83
Unconfined compressive qy
strength, T/sq ft 413
Undrained shear strengih, T/sq ft Su 2.07
Sensitivity ratio S
Initial specimen diameter, in. Dy 2.830
Initial specimen height, in. Ho 3.595
Classification Silty Clay,w/calcarecus nodules,Hord,Yellowish brown
LL 37 PL 18 Pl 19 Ga
Remarks Project Channel to Victoria
Areg  Seaqdrift, Texas
Boring No. 95-138 Sample No. 4
Depth 6-—8 ft Date 6/26/95
El
L UNCONFINED COMPRESSION TEST REPORT
ENG FORM —
1 Jun Bs o699 PLATE XI-2
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